PARTS LIST
B R

G-FLOW22-OMEGA

2020E£ 58 MAY. 2020

1 | | i \7 | 1
{_a{ /
l \ | I
..... HeA ]

uuuuuu

.....

......

b T e, I S

HRA=tIHIZOUSFTv o IHI GrouUP




HwRX=tIHI 77U v o G-FLOW22-OMEGA



IN—INVXFDRAIZDNT

DIUAFDERHARIZDONT
DAFDRHERBIETREICTRI BESICROTEHALET .

— LEER

RHBES HaBES ol i 4 5 Qty a8 BISSH | B SF w #
Key No | Parts No Parts Name | Application | Description Remarks
DRHES ASAMIMASN TS ESLIAIDBESZE—HSEHLITLY . BRBENRIIHEFTT,
QO mES HamEEETL-ODHMES T,
O HamDBAMEE - X TRRLTHYET
@FE #® RHELESHEYDERABERERRLTHIFTT .
©F # % HaMERICLIFMRALIBRREDEBRMESTERRLTHYET .
EERSH R EERESHEARTLTHYES .
@E ~t BEMMOETRINALTHYET
®r & Dtk -FRAFNIRRTLTHYFES .
@% K BRIDOHRERRLTHYET,

2)5E5 . BEEEICDOLT

505 (HB o

EHICEHOFEREBIBRBEDEBRIEDRRITIRDEY T )

KRS AE
* HAEETRA (BRESRCCOI—I0HL5EDIEHEHR N LEEA,)
A FIARICERESHY GFIABRIEHFBHZONT NICHETITHEET,)
B FHRmOAEBREHY (FHRIEHFHIBRZOWNTNICHET (FHRFT A, IBERGHITHFTE
lZEfTITAZEITHEFEAL)
D FIEMEmOEEMELGL FibmEHE L. BB RIEIBERICOHRFITHEET,)
E EMHSTHYERSHBICSHEEA,
F BB THY EHASHBEICSHETL A,
o IE%&;&*EEI:B&U&%’&\ LIgHaRzHE (Ov—0zMRAESHICIEMAESHFER
[ZRT
~XX XXX BEES XXXXxX SH#ET
XX XXX~ HBERS XXXxXxXx Sk




Abbreviation

ASSY 7+>JY R H :34F OP A7 3>~ IN RS
Inc e EED OUP il d B EX HER
AR FRE Low - TF I RS
Fr. 7Aav bk S TD REVA—F t HER
Re. R US 7U8—HA:¢ EE

L.H LIk 0.S FA—sN—HAC0MP a>TJ—+F (EA, B AGR)

3)MZAKMIDUNT

ASANMIIZASSYE G - BRI MM RE SN TOEI A BT LLERLGERRETT LD TREHYEE A,
EHEGHRBESERVHIODEREGDIEDTY  ASAMIMASNTNEESLIRANDRHESE

—HIELHIEITEY . ZDRELESIOEMESEMAELITHEOTVET,

ZEXITDOLNT

DERZEEXDRIL. BRES - M- BAHELS S E T,

2) TEXDER AL, RAIELTREUNDRGZIFZHEE A

) VNIFHEMIZIF, NDF MIERME ERYTERBLEY,
(MROBURZEASNET R OHREZETIRRALLYET )

4) B flids (&, BIRDEmEERES RIS,

KEBRRIPERCEET I ENHBYET,

How to consult parts list

1)Description in list.

Iltems in the list are described below by Nos, in the table below.

[ R e o BEEK e o
REES HRERES CHERE Qty | BIGEHE U % *
%
Key No Parts No Parts Name Application| Description Remarks

R/P




MDIndex No. : By referring the No. in the illustrations to the same No.,you can find the correct parts No..
@Parts No. :No. to control parts.

@Name of parts :Name of parts is in dicated in English and Japanese.

@Quantity :It represents the quantity of each part contained in reference No..

B)Interchangeability :Mark to show interchangeability when replacing former parts with new ones.

®Applicable No. of machines :No. of machines for which design is changed.

(7)Description :Dimensions of standard parts.
(®Remarks : Specifications,deicriptions,etc. of parts.
QModel :Individual form is indicated.

2) Mark and abbreciation.

Mark(when parts are changed, interchangeability of new and former parts is shown as below.)

Mark Content
* This mark appearing “Parts No.” column indicates parts not to be supplied.
A New and old parts are mutually interchangeable.
B New parts can be substituted for old parts, but vice versa Thus, new part may be supplied
to order asking for supply of old parts.
D New and old parts are not interchangeable.
E Indicated as “E” in “interchangeabliy” column. Its appilicable serial number or
F “F” mini tiller engine appears in “application” column.

old parts will be supplied until out of stock and thereafter new substitute parts will be
0] supplied. (This mark appears in “Parts No.” column and corresponding old numbers in
“Remarks” column)

~XXXXX:Up to XX XXX for serial numbers.
XX XXX~:XXXXX and up for serial numbera.

Abbreviation

ASSY :Assenbly R. H :Right OoP : Optional IN :Intake
Inc :Including UP :Upper d :Diameter EX :Exhaust
AR :Required LOW :Lower I :Length

Fr. :Front S. T. D :Standard t : Thickness

Re. :Reer u.S :Undersize 10) :Diameter

L. H :Left 0.S :Oversize COMP :Complete

3) Illustrations
Illustrations present assemblies and individual piece parts not always precisely.
They are just guidelines to find correct parts codes. By comparing the index No. in the parts list with the

same No. in the illustrations, you can know the parts No.



How to order

1)When ordering some parts, designate the code No. , name of parts and quantity.

2)Returned parts order then those which were delivered by mistake are not accepted.

3)Be sure to use SHIBAURA genuine parts for SHIBAURA products. (Those similar to SHIBAURA parts

available on the market may cause early failure or performance deterioration.)

4)Refer separated parts price list for prisec of parts.

K This parts list may be modified without notice.

H R
CONTENTS
A BB R,
MAIN MACHINE PARTS
& KEAW R—=
FIG.NO. SUBJECT PAGE
01 IO DU—LBR srrereresnanannanan, ENGINE"-FRAME ==+==sssssasasnnn=s 5
02 7_L\E§1§ ............................. ARM "rrrsscssasssnnnnnnnnnnnnnnnnns
03 jJ,g‘_.,(lT\yFEg% ...................... COVER"BUCKET *ssssssssssssnnnnnn 8
04 75‘77‘@% ............................ CLUTCH ==s=ssssssssssnannnnnnnnnnn 9
05 E‘V’/EDE% ........................... MISSION "==::sssassssssssnnnnnnnnns 11
06 qi—vmgjm% ........................... GEAR DRIVE *sssssssssssssssnnnnns 14
07 BEO—SEEfR srrrrrrrnsnssnsnannanannn REAR ROLLER *"ss=ssssssssssnnnnns 15
08 NURIVBER srrrsssnsnsnnsnsnsnnnnnnnns, HANDLE *ssssssssssnsnnnnnnnnnnnnns 16
09 597’55{;& ............................ LAMP sssssssssssssssssnnnnnnnnnnnns 18
10 1#@5:@{;& ............................. ACCESSORIES "*= = =sssssassnsnnnn: 19
J—)Lai=yrEREB&
REEL UNIT PARTS
B & KEAW R—=
FIG.NO. SUBJECT PAGE
11 HYB—=TL—L NHRFR vervmmmrnrenes CUTTER FRAME-'REEL BLADE ::-+ 20
12 -ﬁ‘ﬁf&n_ag{% .......................... FRONT.REAR ROLLER *sssssnnnns 22
13 7—.&'75‘)7'@% ...................... ARM: CLUTCH *ssssssssassannsnnnns 24
14 PIFOTXVPRYIREHR -overmerernrnns THATCHING GEAR BOX ==r=r=rsss 26
15 9‘)[,_5>7‘.j'5¢/§§% .................. GROOMING BRUSH: = " s ssssssssnss 27
Sy 28

NUMERICAL PARTS INDEX



IO - JL—LEBER
ENGINE-FRAME

FIG. O1

RHES| % 2 & 5 I saER Cleseswle v | ® =
Key No Parts No Parts Name ALL RT/ip Application |Description Remarks
1 A10010490 |[12% VASSY ENGINE ASSY 1 3GX120UT2 ER. &S
2 A10410100 |IvY V4’4 ENGINE BRACKET 1
3 011510835 |[#' Ik BOLT 4 M8 X 35 ws
4 026100008 |7+ WASHER 4 M8HH
5 399113620 |9707° CLAMP 1
6 015300820 |[R%1a— SCREW 2 M8 % 20 (45t "R,
7 010810820 | JLb BOLT 2 M8 X 20
8
9
10
11 A46500020 |n—2%A WIRE HARNESS 1
12 399113630 |97v7 CLAMP 1
13 011150612 |[&"ILb BOLT 1 M6 X 12
14 A98760020 |{vYany) BAND 1
15 A99280190 |VL SHIM AR 0.1
16 A99280200 |V SHIM AR 0.3
17 A20410340 |7L—A:L FRAME:L 1 REBES
18 A20410360 |7L—AL:R FRAME:R 1 REBES
19 A20151020 |7L—LRT—F FRAME STAY 1
20 010810610 & Lk BOLT 2 M6 X 10
21 A20150930 |[7L—ART—R FRAME STAY 1
22 A99430420 |Y)—ViF Lk BOLT 4 M10
23 011511030 &Ik BOLT 6 M10 x 30
24 027100010 [R7°)U9' 79+ LOCK WASHER 4 M10F
25 026100010 |74+ WASHER 10 M10Fd
26 A22990200 |n'vEU:LR PACKING 2 ERLE
27 A50160560 |7L—Lhn'—LR SIDE COVER 2 REBES
28 010810635 |[#'ILk BOLT 12 M6 X 35
29 050209074 |#4Ly—N OIL SEAL 2 20428
30 060609002 [7YZA=97"IL GREASE NIPPLE 4 B
31 060609006 |4 JAZy7 Il GREASE NIPPLE 4 90°
32 A50540160 |R4UM STAND 1 ER M
33 010709073 |[¥+y7'A%Ya— CAP SCREW 2 M8 X 16
34 010131025 [&' WLk BOLT 2 M10 x 25
35 026100010 |79+ WASHER 2 M10Fg




FIG. O1

IO - JL—LEBER
ENGINE-FRAME

RHES| % 2 & 5 I saER Cleseswle v | ® =
Key No Parts No Parts Name ALL RT/ip Application |Description Remarks
36 027100010 [R7)v9 Tv% LOCK WASHER 2 M10F]

37 020700010 |[+yk NUT 2 M10
38 A98221110 |A7 )Y’ SPRING 1

39 A99432310 |3 UVEK IWbT—A4 BOLT 2

40 026100010 (7% WASHER 2 M10F]
41 021500010 |[+yk NUT 2 M10
42 A76240070 |1=yb7—A UNIT ARM 2

43 031109008 [AFv7°ty SNAP PIN 4

44 A98231040 |74¥:A+y7°tY WIRE 2




::- \
e \ 5(31.32)
\7 6 4

RHES| % 2 & 5 I saER Cleseswle v | ® =
Key No Parts No Parts Name ALL RT}&LP Application |Description Remarks
1 A44101530 |Y7b7—L LIFT ARM 1
2 011511030 [&'ILk BOLT 4 M8 X 30
3 026100010 [79¥% WASHER 4 M8F
4 A99240920 |AFARTyIY WASHER 4
5 A72010710 |A—3ASSY ROLLER ASSY 2
6 026109103 [7yo+ WASHER 2 M8 FH
7 011510812 [ JLb BOLT 2 M8 X 12
8 A44400280 |B—37 yk BRACKET 1
9 A99240920 |AFARTy¥ WASHER 2
10 A72010710 |B—3:0—1)u%" ROLLER ASSY 1
11 026109103 [799+ WASHER 1 M8
12 011510812 [ JLb BOLT 1 M8 X 12
13 026109103 [799+ WASHER 4 M8
14 011510816 [ JLb BOLT 4 M8 X 16
15 A76200300 [A-Yv97—L ROLLING ARM 1
16 A82410270 |NHybAT—L BUCKET STAY 2
17 010810820 (77U 'K Ibb BOLT 4 M8 X 20
18 023100008 |[+yb NUT 4
19 030300410 (R7YUH'E™Y SPRING PIN 2 $4%x10
20 030300418 (279t SPRING PIN 4 Pp4x18
21 A99432270 |7 YT Uik Lk BOLT 4 L45
22 A24370050 |7°'L—hTU89FLn— PLATE 2
23 A98120920 |T°AT7yY% RUBBER 4
24 A76370010 |h'4F7°L—F GUIDE PLATE 2
25 023100008 [+9b NUT 4 M8
26 A24100780 LN —Tv49F LEVER 2
27 031310845 |[t574%vt"Y PIN 2 $8x45
28 030102020 [R7YykE"Y SPLIT PIN 2 $2x%20
29 398180720 |5)y7" GRIP 2
30 A98220220 [A7YuY" SPRING 2
31 A72110530 |B—3:A—1)v%" ROLLER 3
32 A98121070 |3’ LF1—-7 TUBE 3 B MEF1—7




FIG. O3

H/A— 1\ &R
COVER-BUCKET

35(23~34)/ 34y FASSY:22
RHES| % 2 & 5 I saER Cleseswle v | ® =
Key No Parts No Parts Name ALL RT/ip Application |Description Remarks
1 A50310540 [7BYMIN— COVER 1
2 398123370 |M)AT L TRIM 1
3 A50320090 |7°34yb:70uMIN — BRACKET 1
4 398118020 |3'A:4'mAyk GROMMET 2
5 010809001 &Ik BOLT 2 M6 X 12
6 A50550490 |7 34ybEvy BRACKET 1
7 010810816 |[77vY K Ibb BOLT 2 M8 x 16
8 026100008 7% WASHER 1 M8HH
9 031100008 [Z+97°t™y SNAP PIN 1 »8H
10 A50260260 [Y7HN—22 REAR COVER 1
11 A99480140 kA% SCREW 2 M6 x 14
12 398181100 |4")y7’ GRIP 1
13 022400006 |Utvk NUT 1 M6
14 A50310550 |[A WMIN —559F COVER 1
15 010809001 & JLF BOLT 2 M6 x 12
16 398120360 |FJLT A TRIM 1
17 A90110190 |YnN"95v—4 SHIBAURA MARK 1
18 A90110220 |7A')L:G-FLOW22 G-FLOW22 MARK 1
19 A90360291 |5AIL:4vyhh59F0" INDICATING MARK 1
20 A90610470 |74397A JL:A"JLb CAUTION PLATE 1
21 A90610460 74397~ Lt Uy CAUTION PLATE 1
22 390199530 (#4397~ L H%"3979 CAUTION PLATE 1
23 A82110370 | 'hyh:22 BUCKET 1 RO
24 A82140181 [N Hybk%ay STAY 1
25 A82360320 |NHrybhTy FITTING 1
26 015100620 [R4Y)1— SCREW 8 M6 x 20
27 026100006 |[7vi+ WASHER 8 M6 S
28 023100006 |77v¥ Fvk NUT 8 M6
29 A82270290 |YIAT— STAY 1
30 A99232190 |h7—TIAT— COLLAR 2
31 010810820 (77 i Ibb BOLT 2 M8 x 20
32 398110110 K'Yy ya'A RUBBER 2
33 398180671 |4y7’ GRIP 1
34 023100008 |[+vk NUT 2 M8
35 A82010420 |n'4ryFASSY:22 BUCKET ASSY:22 1 G-FLOWE A

8



95y F &R
CLUTCH

FIG. 04

RHES| % 2 & 5 I saER Cleseswle v | ® =
Key No Parts No Parts Name ALL RT/ip Application |Description Remarks
1 A22010030 [3yY3VASSY MISSION ASSY FD62AA05
2 010810820 |[77v¥ K Ibb BOLT M8 X 20
3
4 A99432260 |# 4viILb BUTTON BOLT 1 M8 X 18
5 A22140070 |7°549h:3y5ay BRACKET 1
6 010810820 |75v% i ILb BOLT 2 M8 x 20
7 A98221080 |A7WuY SPRING 1
8 A22610320 |979F7—L CLUTCH ARM 1
9 A99230140 |7yi% WASHER 1 M12F
10 036100012 [x+y7° )04 SNAP RING 1 S12
11 A24260190 |Oyk 4797 ROD 1
12 026100008 |7+ WASHER 2 M8FH
13 030102020 [R7Yybt™y SPLIT PIN 2 $2x20
14 010310820 &Ik BOLT 1 M8 x 20
15 020700008 [+vb NUT 1 M8
16 A99280190 |V SHIM AR 0.1
17 A99280200 |VA SHIM AR 0.3
18 A22550090 |979F7L—L:3yvay CLUTCH FRAME 1
19 A99460280 |4htyb NUT 2 M8
20 398211210 [#71n'% WASHER 1 M8FH
21 020700008 |[+vk NUT 1 M8
22 034109060 [%— KEY 1 5%5x%27
23 A98611760 |7°—1):3yvay PULLEY 1
24 A99241010 |79 4:Abyn WASHER 1
25 010709060 [¥+v7°29!)1— CAP SCREW 3 M5 X 10
26 011310616 i JLb BOLT 1 M6 X 16
27 080109163 [VA'JLb V-BELT 2 SA-18
28 A22550110 |7—L7"%9b BRACKET 1
29 010810816 [ JLb BOLT 2 M8 X 16
30 011510860 [# Lk BOLT 1 M8 X 60
31 026100008 |74+ WASHER 1 M8ES
32 A99231890 [h5— COLLAR 1
33 A22600410 |979F7—L ARM 1
34 398510400 |7'v¥a BUSH 2
35 A99230140 |7v+ WASHER 1 M12F8




2o5vFE&k

FIG. 04

CLUTCH

REBZBS|(&H & & 5 - B TR B =
Key No Parts No Parts Name R’r';t Application |Description Remarks
36 036100012 [R+v7vy SNAP RING 1 S12
37 040146200 (A 7Yvy" BEARING 1 6200LLU
38 A98611510 |Tvvava—7 TENSION ROLLER 1
39 A99240940 |7y v WASHER 1 M6
40 021300006 [+vk NUT 1 M6
41 A22650330 |ALMIAM BELT GUIDE 1
42 011310660 | Lk BOLT 2 M6 X 60
43 026100006 |799+ WASHER 2 M6
44 A22261030 |¥'377 A4 BEARING BOX 1
45 050301115 |4 Ly—) OIL SEAL 1 15254
46 A22210450 Y=ok 9vh SHAFT 1
47 026200014 [799% WASHER 1 M14F
48 040146202 [(A7YUY° BEARING 2 6202LLU
49 A99231910 [AF—ATYYY COLLAR 1
50 036100015 [RFv7YvY’ SNAP RING 1 S15
51 036500035 [XTv7vy SNAP RING 1 H35
52 015300614 [A4Ya1— SCREW 3 M6 X 14
53 A98611500 |[7°-Y:B PULLEY 1 INE
54 026109018 [7yv+ WASHER 1 M12H
55 011511220 & b BOLT 1 M12 X 20
56 A22360330 [hy7vy COUPLING 1
57 030300632 [R7YUHtE"Y SPRING PIN 2 b 6x32
58 030303532 [A7WUI'EY SPRING PIN 1 $35%32
59 A22210460 |A7°34UY%7k SPLINE SHAFT 1

10



Syl avBERk
MISSION

46 60

FIG. 05

40

70.2w32ASSY(1~69)

RHES| % 2 & 5 I saER Cleseswle v | ® =
Key No Parts No Parts Name ALL RT/ip Application |Description Remarks

1 A22890152 [7—A.L CASE:L 1

2 A22890153 |7—A:R CASERR 1

3 A22890154 |hhikLg— CAM HOLDER 1

4 A22760120 |979Fhr—2A CLUTCH CASE 1

5 A22890156 |T 794FM%'¥ DIFF SIDE GEAR 2

6 A22890157 |A'ALE =AY PINION GEAR 2

7 A22890158 |A7°AFyk SPROCKET 1

8 A22890159 |A7°AAyb SPROCKET 1

9 A22890160 |¥'¥:A-B GEARA-B 1

10 A22890161 [¥'¥:C GEAR:C 1

11 A22890162 |%+¥:D GEAR:D 1

12 A22890163 |¥'¥:E GEARE 1

13 A22890164 |%'v:F GEARF 1

14 A22890165 |7 7%7k DIFF SHAFT 1

15 A22890166 | ¥7MB SHAFT:B 1

16 A22890228 |V¥7MA SHAFT:A 1

17 A22890242 |Y¥7h:C SHAFT:C 1

18 A22890222 |Y¥7hL SHAFT:L 1

19 A22890223 |Yv7hR SHAFT:R 1

20 A22710130 |979FT 1AZ:A DISC:A 1 ERH 7T
21 A22710140 |979FT 1A9:B DISC:B 1 BEEAT7YT
22 A22910280 |979F71—Vv9 CLUTCH PLATE 1 BEAT7TYT &
23 A22890174 |F1—v CHAIN 1

24 A22890175 |7 74-2A DIFF CASE 1

25 A22890176 |V7hEK R SHIFT BOSS 1

26 A22890177 |A7)v9 SPRING 1

27 A22890178 |A+y7uy SNAP RING 2 S17

28 A98221230 |A7)uY SPRING 1

29 A22890180 |Ny¥vhhfng PACKING 1

30 A22890181 |N9%v:hr—2 PACKING 1

31 A22890182 [ Lk BOLT 3 M6 X 16

32 A22890227 |[hLLN'—COMPL CAM LEVER CP 1

33 A22890184 |Y7hAyk COMPL SHIFT ROD CP 1

34 A22890185 |7'L—%ASSY BRAKE ASSY 1

35 A22890186 | Lk BOLT 1 M10 X 12

11



Syl avBERk
MISSION

FIG. 05

70.2w 32 ASSY(1~69)

RHES| % 2 & 5 I saER Cleseswle v | ® =
Key No Parts No Parts Name ALL RT/ip Application |Description Remarks
36 A22890187 | Lk BOLT 6 M6X20
37 A22890188 |&'ILk BOLT 2 M8X40
38 A22890189 [#'ILb BOLT 5 M8X40
39 A22890243 [ ILb BOLT 1 M8X75
40 A22890191 [i'ILb BOLT 1 M8X80
41 A22890192 |Tviv WASHER 4
42 A22890193 |h7— COLLAR 1
43 A22890194 |h5— COLLAR 1
44 A22890195 |AAILY—Ib OIL SEAL 1 12225
45 A22890196 |44 L—) OIL SEAL 1 12227
46 A22890197 A4y OIL SEAL 3 15307
47 A22890198 |44y — OIL SEAL 1 20367
48 A22890199 |7°3%° PLUG 1 M8
49 A22890200 |h"Aryk GASKET 1 »8
50 A22890201 [H"Rfyhk GASKET 1 D14
51 A22890202 |h Aryk GASKET 1 ®10
52 A22890203 |I77")—% COMPL BREATHER CP 1
53 A22890204 |7°3%° PLUG 1 M14
54 A22890205 |[R7UUHEY SPRING PIN 1 D4
55 A22890206 |A7UIEY SPRING PIN 2 D6
56 A22890207 (A7 U9ty SPRING PIN 1 ®5
57 034109094 |[%— KEY 1 5X5X28
58 040146005 [N'7Yv4 BEARING 1 6005
59 040106201 [A'7Yvy" BEARING 4 6201
60 040106202 [A7Yv5 BEARING 3 6202
61 026109035 |[79v% WASHER 1
62 040106204 |~ 7YYy BEARING 1 6204
63 A22890208 |AT7YUY BEARING 1 6905
64 036100012 [RT97Yvy SNAP RING 1 S12
65 010709064 [¥+v7°A%Y)a— CAP SCREW 1 M6X16
66 048100010 [RF—Jik —Jb STEEL BALL 1 5/16
67 A22910250 (939Fh4F CLUTCH GUIDE 1
68 010709129 [¥+y7°A4Ya— CAP SCREW 6 MSX20
69 A22910290 |979F71—Yv9 CLUTCH PLATE 2 FENY &
70 A22000321 |3v¥3vASSY MISSION ASSY 1 G-FLOWH

12



70.2w23ASSY(1~69)

FIG. 05

Syl avBERk
MISSION

46 60

RHEBS|& & & 5 iR ssER Rleasswl 2 v | B =
Key No Parts No Parts Name ALL RT/ip Application |Description Remarks
71 A22890252 [#/"—BK COMPL COVER BK COMPL 1
72 A22890253 |F7LBK COMPL DRUM BK COMPL 1
73 A22890254 |¥1—BK COMPL SHOE BK COMPL 2
74 A22890255 | %BK SPRING BK 2
75 A22890256 [nyFYBK PACKING BK 1

13



FVEEEIBAfR
GEAR DRIVE

FIG. 06

oo

RHES| % 2 & 5 I saER Cleseswle v | ® =
Key No Parts No Parts Name ALL RT/ip Application |Description Remarks
1 040146202 |~ 7YV BEARING 6202LLU
2 A98530250 |AAILY—Ib OIL SEAL 20304.5

3 036500035 [2Tv7vy SNAP RING H35

4 A22210410 |99 SHAFT ERHA
5 034109055 [%— KEY 5X5x15
6 A22310660 |+ +:A GEAR:A 35900 Ak

7

8 021500012 |[Fyk NUT 2 M12

9 A99431980 % UyEH Ik BOLT 2

10 026100010 |79+ WASHER 2 M10FH
11 027100010 [R7YY9 I9o% LOCK WASHER 2 M10F
12 020800010 [+ NUT 2 M10

13 A99240920 |AFANTYY WASHER 4

14 A22310670 |¥'¥:B GEARB 2 339N hyk

15 A98560540 |[=—NILATYLY BEARING 2 141918
16 A22260920 |37 0—7*4L:LR BEARING BOX 2 EEHE
17 040106204 [~ 7YY BEARING 2 6204
18 198636090 |A4ILY—Ib OIL SEAL 2 25428
19 036500047 (2Tv7Yvy SNAP RING 2 H47

20 011510820 [& JLb BOLT 6 M8 X 20
21 034109056 |[¥— KEY 2 5X5x17
22 A22310650 |¥'¥:C GEAR:C 2

23 A99231580 |h7— COLLAR 2

24 040106004 (A 7YY BEARING 2 6004
25 036100020 (2F97Yvy SNAP RING 2 S20

26 A99610790 |tV PIN 2 $5x%19.8
27 A99231590 |hF— COLLAR 2

28 036100020 |AFy7 vy’ SNAP RING 4 S20

29 A22310630 |%'¥:A GEARA 2 HEX: Y WAV,
30 A22310640 |+'v:B GEAR:B 2 HEXL Y VWREY,




14(15.16.17) 84V ASSY:NEWX &
25(14.18~24) B4V -4 —JLASSY:NEWKE /

FIG.

&M —3ER&
REAR ROLLER

07

— 24(RBIFRPYIN)

14 15.16 .17 22
RHES| % 2 & 5 I saER Cleseswle v | ® =
Key No Parts No Parts Name ALL RT/ip Application |Description Remarks
1 A36310180 |31%7'0—7:22 ROLLER 2 22in
2 A36020020 |47 Uv7FASSY SHAFT ASSY 1
3 A36260191 |47 Y%A SHAFT 1
4 A36260200 [NA7"UvThAR SHAFT 1
5 040136205 |[A7Ivy BEARING 2 6205
6 A99231620 |h7— COLLAR 1
7 A99231630 |h7— COLLAR 1
8 052400160 |OYuy O-RING 1 S16
9 A98530140 |AALY—Ib OIL SEAL 2 355210
10 022600016 [UFvh NUT 1 M16
11 010810840 (77V% i bk BOLT 8 M8 X 40
12 A36260230 |Yv¥'Y SHAFT 2
13 011510825 |[&"JLb BOLT 8 M8 X 25
14 A36000350 |21¥ASSY TIRE ASSY 1 N NEWA#Z
15 A36100370 |h4—)L WHEEL 2 @ 145
16 A36130270 [44% TIRE 2 ¢ 315
17 336150020 |7 ASSY VALVE ASSY 2 TR-413
18 A30460480 |V¥)un7’ WHEEL HUB 2
19 A36380030 |FvH4™ YNy PLATE 2
20 A99232080 |h7— COLLAR 4
21 A99432070 |& VMR VY BOLT 2
22 010810825 [ 1Lk BOLT 4 M8 X 25
23 A98221090 |A7)uY" SPRING 2
24 A99231980 |h7—Abyn’ COLLAR 2
25 A36130010 [44%-K{—JLASSY TIRERQWHEEL ASSY 1 NI KE($310)

15



NURILEER
HANDLE

FIG. 08

4
2
32
3 TRNVEL(F T ay)
18
AN
\ 22
25
%’____.-37
38
53(3.48.49.50.51.52)
TEN\UFJLASSY
RHES| % 2 & 5 I saER Cleseswle v | ® =
Key No Parts No Parts Name ALL RT}&LP Application |Description Remarks
1 A34350610 [nURIL:22 PIPE HANDLE 1 22in
2 A34350690 |UN4nUk L PIPE HANDLE 1 G-FLOWE
3 021500008 |[+yb NUT 2 M8
4 A98180260 |7)y7" GRIP 2
5 A99230080 |h7— COLLAR 2
6 A99570200 |/7° KNOB 2
7 A99431460 [ Lk BOLT 2
8 A99570210 |/7 %%vy7’ CAP 2
9 A34450380 |7 77ybnyb YT BRACKET 2
10 A98120520 |3° L4 AAvk RUBBER 2
11 010131025 [ JLb BOLT 2 M10 X 25
12 027100010 [R7Yv9 799+ LOCK WASHER 2 M10Fd
13 A99240210 |7vi+ WASHER 2 M10FH
14 A99432020 |3 VY%K Wb BOLT 2
15 399340060 #3731 % WASHER 2 M10Fd
16 020500010 |[+yb NUT 2 M10
17 A24100691 |979FLn—Y7a7 LEVER 1
18 A24100701 |979Fbin—=1)—=b LEVER 1
19 398180580 |5')y7" GRIP 2
20 036800009 |[EYvY” E-RING 2 ®9
21 026200010 |[799% WASHER 2 M10Fd
22 A24210150 |979F7—L ARM 2
23 036800007 |[EYvY” E-RING 2 o7
24 A98120780 |3'L:Akyn RUBBER 2
25 A98220181 |A7)uY’ SPRING 2
26 A98230890 |74¥:*V)79F WIRE 1
27 A98231020 |74%:)-IL979F WIRE 1
28 A12110010 |ZRBYMLLA - LEVER 1
29 A98231030 |74%:A0ykL WIRE 1
30 A12250050 |7°747yh:A0YMLLN = BRACKET 1
31 A12260020 |nUM BAND 1
32 A99580070 |7'L—%Ln'— LEVER 1
33 A98230910 |74v:7'L—% WIRE 1
34 031310815 [E774%t"Y PIN 2 $8x15
35 026100008 [7v9+ WASHER 4 M8 FH




I\R)LEER
HANDLE

FIG. 08

4
2
32
3 TRNVEL(FFa)
18
AN
\ 22
25
%‘_____.-37
38
53(3.48.49.50.51.52)
TE/\VFJLASSY
RHES| % 2 & 5 I saER Cleseswle v | ® =
Key No Parts No Parts Name ALL RT}&LP Application |Description Remarks
36 030102020 |[R77)ykEY SPLIT PIN 3 $2x20
37 A98760030 |1 ¥aAyy BAND 4
38 398750220 |)t'—p4a4 BAND 3
39 A46530530 |N—%A:T—RA WIRE HARNESS 1
40 021300006 [+vk NUT 1 M6
41 026100006 |7y9+ WASHER 2 M6 FH
42 A46210030 |[R4vF SWITCH 1
43 398211210 [#3n'% WASHER 1 M8
44 020700008 |[+vb NUT 1 M8
45 A50710330 [AUR LN — OPERATION PANEL 1
46 010809007 | JLb BOLT 2 M8 x 14
47 A90360300 |7A°N:H79FVY INDICATING MARK 1
48 390198361 |742973A LN =309 CAUTION PLATE 1
49 A34350710 [TH4nUR L T-HANDLE 1 WEV,
50 A98180220 |7)y7° GRIP 2 A7y
51 A98231060 |74¥:7L—% WIRE 1 173y
52 010810835 [ 'Lk BOLT 2 WEV,
53 A34040020 |Th4nvFILASSY T-HANDLE ASSY 1 WAV,
54 A34470240 |LiN—AN BRACKET 1
55 010810610 |75V K Lk BOLT 2 M6 x 10

17



12(1~11)LED727°ASSY:GX120

11

RHES | H & & S R 8 aE w[B S S B B | & E
Key No Parts No Parts Name ALL Rll/iP Application |Description Remarks

1 385102270 |7U7°ASSY LAMP ASSY 1 LED(18W) |#7°Yay

2 A46650290 |7°37yk74 b BRACKET 1 WAV,

3 010810816 [ JLb BOLT 2 M8X16 |17Vay

4 A46500220 |74¥N—%A:LED7Y7 WIRE HARNESS 1 L400 WV,

5 A46600070 |IvbA—7 CONTROLLER 1 VWVEV]

6 010810610 [ JLb BOLT 1 M6X10 |47 Y3V

7 A46650280 |7V7°H4I LAMP SUPPORT 1 WY,

8 023100008 |[+yb NUT 1 M8 YV WEV,

9 A46520270 |74¥n—FAKT1 WIRE HARNESS 1 WAV,

10 A98760020 [nUM BAND 2 Y WNEY,

11 A00870390 |3 POINT NOTE 1 173y

12 A46100090 |LED7Y7°ASSY LED LAMP ASSY 1 17y

18



TRmER
ACCESSORIES

FIG. 10

OPRATOR'S MANUAL
AR

G-FLOW22-OMEGA

#HASHIHIZIUF v D e

RHES| % 2 & 5 I saER Cleseswle v | ® =
Key No Parts No Parts Name ALL RT}&LP Application |Description Remarks

1 A95680040 [Y—ILinvyY TOOL BAG 1

2 A95520010 |A77taDy’ REEL TURN TOOL 1

3 090509003 |LYF¥— HEXAGON WRENCH KEYS| 1 T30

4 090509004 |LUF%— HEXAGON WRENCH KEYS| 1 T40

5 398750130 [n'UM BAND 2

6 A00810850 [M)7Yh1tEYAY3 OPERATORS MANUAL 1 G-FLOWQ E

19



Hva—JL—L N H R

FIG. 11

CUTTER FRAME-REEL BLADE

44(37,38,39,40)> 2/ F A ASSY:22 /é

45(37,38,39,40,41,42,43)> 37\ 5 L ASSY:22(3.0)
RHES| % 2 & 5 I saER Cleseswle v | ® =
Key No Parts No Parts Name ALL RT/ip Application |Description Remarks

1 A74101351 [hy4—7L—A4 CUTTER FRAME 1

2 A74251151 [hys—hn'—22 CUTTER COVER 1

3 398460040 |7°34 )ty PLUG 1 M10F

4 A74350510 |[Yv79n Y BRACKET 1

5 026109103 [799% WASHER 3 M8

6 023100008 |[+9b NUT 3 M8

7 A70151500 |h4Tun":22(11) REEL BLADE(11) 1 114 H

8 A22261041 |hya—A4L:L BEARING BOX 1

9 A22261051 |hya—*4)L:R BEARING BOX 1

10 042530304 (A7YVY BEARING 2 30304

11 198636090 |A4ILY—Ib OIL SEAL 2 25428

12 498510260 |[7°yva BUSH 2

13 060609002 |[7JAZy7 I GREASE NIPPLE 2 (=8

14 A99432331 [FamtqH Lk ADJUST BOLT 2

15 A99231230 |h7— COLLAR 2

16 A99432340 [Fatq4H Lk ADJUST BOLT 2

17 020800018 |[+yb NUT 2 M18

18 A98221220 |A7 )Y SPRING 2

19 A99460290 [Favt tyhk NUT 2 M12

20 010709061 [¥+v7°A%Y)1— CAP SCREW 2 M5 X 16

21 398460050 |7°5% ity PLUG 2 M12F

22 036100020 |[RTv7Yvy SNAP RING 1 S20

23 A99231930 [h5—R7YUY" COLLAR 1

24 A98220100 |A7vY" SPRING 1

25 A99230240 |h7— COLLAR 1 TAyF I MERS

26 026109018 [7y¥+ WASHER 1 M12Fd

27 011511225 [ b BOLT 1 M12 X 25

28 A98120051 |3 L¥yy7’ RUBBER CAP 1 TAYF AU ERS

29 A99432351 |4 v9%K Ik BOLT 2

30 A99241020 |91—7"79 % WASHER 4 o 14

31 A22560241 |hya—*4)L:0UT(L) BRACKET 1

32 A22560251 |hy4—*4):0UT(R) BRACKET 1

33 050202230 |#4LY—I OIL SEAL 1 30458

34 A99432490 [#'ILb BOLT 8 M8 x 25(FILYR)

35 015300508 [24)1— SCREW 1 M5 X 8

20



FIG. 11

Hva—IJL—L - N FT AR
CUTTER FRAME-REEL BLADE

44(37,38,39,40)> 2/ F A ASSY:22 /é
45(37,38,39,40,41,42,43)> 37\ 5 L ASSY:22(3.0)
RHES| % 2 & 5 I saER Cleseswle v | ® =
Key No Parts No Parts Name ALL RT/ip Application |Description Remarks
36 A99231940 |[h5—7-) COLLAR 1
37 A70110460 |V4n'44:22 BRACKET 1
38 A70610170 |7°3%yhL BRACKET 1
39 A70610180 |7°'779hR BRACKET 1
40 A99480340 |4734% SCREW 4 M6 x 25(F LY R)
41 A70430291 |41 :22(2.5)% 8 BED KNIFE 22in 2.5T:0S | 1 22in(137%) [OP(H % 1.2T)
41 A70430301 |41n":22(3.0)& 8 BED KNIFE 22in 3.0T:0S | 1 22in(137%) [STD(H %1.7T)
41 A70430311 |V4n":22(3.5)2 8 BED KNIFE 22in 3.5T:0S | 1 22in(137%) [OP(FH 5£2.0T)
41 A70430281 |[Van':22(4.5)& 8 BED KNIFE 22in 3.5T:0S | 1 22in(137%) |OP(FH 5£2.5T)
41 A70430550 [V4n:22(2.5)N{A BED KNIFE 22in 2.5T:HSS| 1 22in(137%) |OP(F %£1.0T)
41 A70430560 [V4n":22(3.0)n (A BED KNIFE 22in 3.0T:HSS| 1 22in(137%) [OP(H 5£1.5T)
41 A70430570 [¥4n:22(3.5)n{A BED KNIFE 22in 3.5T:HSS| 1 22in(137%) [OP(FH 5£2.0T)
41 A70430580 [V4n':22(4.5)n (A BED KNIFE 22in 45T:HSS| 1 22in(137%) [OP(H 5£2.5T)
42 A99480310 |#3E"R(-) SCREW(-) 13 M6 X 14
43 A99460300 |vhy+yb NUT 13 M6
44 A70010781 |V4n 4 {ASSY:22 BED KNIFE BAR ASSY 1 VAN ADH
45 A70010951 [Y4n'4"41ASSY:22(3.0) BED KNIFE BAR ASSY(3.0)[ 1 YAN
46 A90360310 |FA N 7IN VY LABEL 1
47 A90630080 74347~ L:1)—Ib CAUTION PLATE 1

21



AR A—SE R
FRONTREAR ROLLER

12

34(26~33)77 2 AA—3ASSY:22

231~ IL—324 0—SASSY:22(&E v F)
24(21,2~7)7 )L—3245 O0—S5ASSY:22 (¥:8 %)
25(22,2~7)VV)vyFO—S5ASSY:22

RHEBS|& & & 5 iR ke lam el v B =
Key No Parts No Parts Name ALL RT/ip Application |Description Remarks
1 A72110640 (9 NV—3v9 0—7:22 GROOMING ROLLER:22 | 1 NAEYTF  |R3ua -+

2 A72460220 [Y¥7h:22 SHAFT;22 1

3 A99280220 [VAYVY SHIM RING 2

4 040136202 [(A'7YUY" BEARING 2 6202LU
5 A99232180 [h7—ATYUY COLLAR 2

6 A98530290 |AMILY—Ib OIL SEAL 2 15357
7 036500035 [x+v7° )y SNAP RING 2 H35

8 A72160880 |vIA—77 749k BRACKET 1

9 A72160890 |vIA—37 34y BRACKET 1

10 010310830 [ JLb BOLT 2 M8 x 30
11 020700008 |[+vk NUT 2 M8

12 A99432030 |FamtAK Ik ADJUST BOLT 2 M8 X 115
13 026100008 |[79v% WASHER 4 M8
14 021000008 |[F+yk NUT 4 M8

15 A70320180 [Fayt4/7 ADJUST NUT 2

16 A99431840 [4 V9% ILE BOLT 2

17 A99240200 |7vv WASHER 2 M10Fd
18 027100010 [R7Yv9 799+ LOCK WASHER 2 M10F8
19 A99460230 |4htyb LONG NUT 2 M10
20 060609002 |[7YA=y7 Il GREASE NIPPLE 2 (=

21 A72110660 [ V—3v9'0—7:22 GROOMING ROLLER:22 | 1 7993 (4£7Vay
22 A72110680 |YybO-7:22 SOLID ROLLER:22 1 YUk WAV,
23 A72010650 |4 )b—309'0—5ASSY:22 |GROOMING ROLLER ASSY:22 | 1 NAEYF  [RF08—F
24 A72010670 |4’ L—3U9'B—7ASSY:22  |GROOMING ROLLER ASSY:22 | 1 799 47y
25 A72010690 |YYyFO—5ASSY:22 SOLID ROLLER ASSY:22| 1 Yy VWVEY
26 A72110700 |%%AA—7:22 REAR ROLLER:22 1 T3

27 A72460430 |Yv7h:22 SHAFT:22 1

28 036100015 [R+97Yvy SNAP RING 2 S15
29 A99230200 |h7— COLLAR 2

30 040146202 |~ 7YUY" BEARING 2 6202
31 A99240950 |91—7 Iyiv WASHER 6

32 050209140 |44y —N OIL SEAL 2 15357
33 036500035 |x+v7° )y SNAP RING 2 H35
34 A72010720 |7¥AR—7ASSY:22 REAR ROLLER ASSY:22 | 1

35 A72160960 |0—57'37yb:L ROLLER BRACKET:L 1

22



AR A—SE R
FRONTREAR ROLLER

38 23(1~71T IL—325 O0—5ASSY:22(f&£E v F)
24(21,2~7)7 IL—3245 O0—S5ASSY:22 (¥E %)
25(22,2~7)VV) vk O—5ASSY:22

34(26 ~33)"9 < OO—35ASSY:22

FIG. 12

RHES| % 2 & 5 I saER Cleseswle v | ® =
Key No Parts No Parts Name ALL RT/ip Application |Description Remarks
36 A72160970 |[A—57°54vhR ROLLER BRACKET:R 1
37 A99430060 [h7#NT4TH Jbb BOLT 4
38 A72170060 |AYYUhL CAM 1
39 023100008 [Fvh NUT 4 M8
40 010810816 [JLF BOLT 2 M8 X 16

23



FIG. 13

FT—L-05vF ARk
ARM-CLUTCH

RHEBS|& & & 5 iR ke lam el v B =

Key No Parts No Parts Name ALL RT/ip Application |Description Remarks
1 A76350200 (7—-L774yhL ARM 1

2 A76350210 |7—-L7'779bR ARM 1

3 A99210681 |AA—4 SPACER 4

4 036100055 [R+97vy SNAP RING 2 S55
5 A99432290 [HHRINTEVH IVE BOLT 4

6 A99231991 |h5— COLLAR 4

7 A99232000 |h7— COLLAR 4

8 023100008 |[+vb NUT 4 M8
9 A22550100 |979F7L—L:N)—lbazyb CLUTCH FRAME 1

10 A99432290 [HHAINTEVH Vb BOLT 2

11 399232970 |[h7— COLLAR 2

12 023100008 |[+9b NUT 2 M8
13 A98611500 |[7°-Y:B PULLEY 1

14 A99231900 [AF——Ib COLLAR 1

15 027100012 [R7° )09 D9+ LOCK WASHER 1 M12F
16 A99432280 |79k VY ILb BOLT 1

17 080109163 [VA'IL} V-BELT 2 HP- T SA-18
18 A22600420 [979FT7—L ARM 1

19 398510400 |7'v¥a BUSH 2

20 A99230140 |4#h'% WASHER 1

21 036100012 [RFv7Yvy SNAP RING 1 S12
22 040146200 (A7YUY° BEARING 1 6200
23 A98611510 |Tvvava—7 TENSION ROLLER 1

24 A99240940 |7y v WASHER 1 M6
25 021300006 [+vk NUT 1 M6
26 A99432300 |& WMT94) BOLT 1

27 026109103 |7yv+ WASHER 2 M8
28 023100008 |[+vb NUT 2 M8
29 A98220220 A7)y SPRING 1

30 A22261030 V3977 AL BEARING BOX 1

31 050301115  [#4Y—b OIL SEAL 1 15254
32 A22210450 [)-Nob90h SHAFT 1

33 026200014 |799% WASHER 1 M14F
34 040146202 |(N7Y5 BEARING 2 6202
35 A99231910 |AF—ATYYY COLLAR 1

24



FT—L-05vF ARk

FIG. 13

ARM-CLUTCH

RHES| % 2 & 5 I saER Cleseswle v | ® =
Key No Parts No Parts Name ALL RT/ip Application |[Description Remarks

36 036100015 [AF97)uy SNAP RING 1 S15
37 036500035 |AFy7° vy SNAP RING 1 H35
38 015300614 |R%Y)a1— SCREW 3 M6 X 14
39 A98611500 |7°-1):B PULLEY 1 IME
40 026109018 |[79v+ WASHER 1 M12M4
41 011511220 [&ILb BOLT 1 M12 x 20
42 A22360330 [hy7)uy COUPLING 1
43 030300632 [R7 VIt SPRING PIN 2 $6x32
44 030303532 [A7YUI'EY SPRING PIN 1 $3.5%32
45 030300625 [A7UVTE™Y SPRING PIN 1 ¢ 6x25
46 A22210470 [hy7)uh Y47b SHAFT 1
47 A22230020 (R7°F4VAY-7 SLEEVE 1
48 A98120930 (3°L7—Y BOOTS 1
49 A50160640 |A LN - BELT COVER 1
50 050301122 |A#4NY—) OIL SEAL 1 22355
51 026100008 |79+ WASHER 1 M8F
52 A99231890 |h7—(AA-H) COLLAR 1
53 022300008 [UFvyh U-NUT 1 M8
54 A90610470 |74297~ IL:A" Wb CAUTION PLATE 1

25



YyF T XN Ry AR

FlG. 14 THATCHING GEAR BOX

T
30(1~23) Yy Fo T F YRy IZASSY @ @
O

RHES| % 2 & 5 I saER Cleseswle v | ® =
Key No Parts No Parts Name ALL RT/ip Application |Description Remarks
1 A22160220 |hin—H9Foy COVER 1
2 A22210400 |t =#UY%7b SHAFT 1
3 A99240930 |AFAMTYIY WASHER 2
4 A22310610 A4’y GEAR 1
5 A98560550 [=—FLAT7YIY BEARING 1 KT101415
6 A22210370 |A74F 47k SLIDE SHAFT 1
7 A22310600 |A73/M%'¥ SLIDE GEAR 1
8 A24220080 |v7hayk SHIFTING ROD 1
9 040106001 [A7YUY" BEARING 2 6001
10 A22310620 [MI47% ¥ GEAR 1
11 040146903 [AT7IYY BEARING 2 6903LLU
12 A99570230 |HvFuh /7" THATCING KNOB 1
13 030300316 [R7WUT'EY SPRING PIN 1 $3x16
14 A22910240 |7°50Y v— BALL PLUNGER 1 M8
15 020700008 [+vb NUT 1 M8
16 A22990250 |h Aryk GASKET 1
17 A22160250 |#9FU4 A4 COVER 1
18 040146902 (A T7YUY BEARING 1 6902LLU
19 A99231660 |h7— COLLAR 1
20 A98530240 |AALY—Ib OIL SEAL 1 15223
21 010810845 [ JLb BOLT 3 M8 X 45
22 A98121050 |3'L¥+vy7’ CAP 1
23 060609002 |7 JAZy7 N GREASE NIPPLE 3 (=8
24 A22310590 [H{Tun%% GEAR 1
25 052400530 |oYuy O-RING 1 S53
26 A99231930 |[A7—A7)UY COLLAR 1
27 A98220100 |A7)vY" SPRING 1
28 026109018 [79o% WASHER 1 M12F8
29 011511225 [ ILb BOLT 1 M12 X 25
30 A22000350 |#9F9 % ¥il'yIAASSY |THATCING GEAR ASSY [ 1
31 A90360370 V¥ ¥=9H%a0%579F INDICATING MARK 1

26



TIW—22T-T5VB%

FIG. 15 GROOMING-BRUSH

29(30~34) J IL—2TASSY:22
3575 ASSY:22

neE s A 8 clE w5 o =
Parts No Parts Name RT}&L Remarks
1 A22110400 [¥yFu9 AR THATCHING METAL:R 1
2 A98560590 |ATFYUY" BEARING 2 6902
3 A99232170 |h7— COLLAR 1
4 036500028 |[xTv7Yvy SNAP RING 2 H28
5 A99210720 [AA—4 SPACER 1
6 A98460090 |7°5% PLUG 1
7 050203115 A4 y—N OIL SEAL 1 15257
8 036100015 |AF97° )oY SNAP RING 1 S15
9 A99230200 |h7— COLLAR 1
10 A99241040 |7viv WASHER 1
11 011310612 [ Jbb BOLT 1 M6 X 12
12 A98121050 |3"L:¥yy7’ RUBBER CAP 1
13 060609006 |7 A=yl GREASE NIPPLE 1 90°
14 A74350490 |h'4FN7°L—Fb GUIDE PLATE 1
15 A74350500 [H4N7°L—Fb GUIDE PLATE 1
16 015300512 [A4Ya1— SCREW 4
17 A99432320 [HIFYNTHHR Wb BOLT 2
18 A99231950 |h7— COLLAR 1
19 026109010 |[799% WASHER 2 M8 FH
20 A99432370 |7 UT Vil JUE BOLT 2
21 A70320210 [Fat4/7 KNOB 2
22 026100008 |[799+ WASHER 2 M8
23 027100008 |R7°)o9 I9v+ LOCK WASHER 2 M8F
24 A99460260 |4hTvh NUT 2 M8
25 A74460030 [/7° B4 KNOB HOLDER 2
26 026100008 |79¥+ WASHER 2 M8 FH
27 026100010 |799% WASHER 2 M10F8
28 A99432360 |4 UY%F Vb BOLT 2
29 A70250200 |7 L—3V9°ASSY:22 GROOMING ASSY:22 4 %437
30 A70370130 |%9F9 Yv7b:22 THATCHING SHAFT:22 4
31 A70360040 |hy3—(TE ) CUTTER 37
32 A99232150 |[h7— COLLAR 34 t13(AL)
33 A99232160 |h7— COLLAR 4 t16.5(AL)
34 A99460310 [Fyh NUT 4 M17
35 A70200180 |7°3VASSY:22 BRUSH:22 1

27



BB SRS

(NUMERICAL PARTS INDEX)

28



NUMERICAL PARTS INDEX

BAESIERS

MARES MNES |[REES MARES MES |[RHEES MARES MES |[REES
PARTS No. FIG .No.| Key No. PARTS No. FIG .No.| Key No. PARTS No. FIG .No.| Key No.
010131025 1 34 020700008 8 44 026200010 8 21
010131025 8 11 020700008 12 11 026200014 4 47
010310820 4 14 020700008 14 15 026200014 13 33
010310830 1 3 020700010 1 37 027100008 15 23
010310830 12 10 020800010 6 12 027100010 1 24
010709060 4 25 020800018 11 17 027100010 1 36
010709061 11 20 021000008 12 14 027100010 6 11
010709064 5 65 021300006 4 40 027100010 8 12
010709073 1 33 021300006 8 40 027100010 12 18
010709129 5 68 021300006 13 25 027100012 13 15
010809001 3 5 021500008 8 3 030102020 2 28
010809001 3 15 021500010 1 41 030102020 4 13
010809007 8 46 021500012 6 8 030102020 8 36
010810610 1 20 022300008 13 53 030300316 14 13
010810610 8 55 022400006 3 13 030300410 2 19
010810610 9 6 022600016 7 10 030300418 2 20
010810635 1 28 023100006 3 28 030300625 13 45
010810816 3 7 023100008 2 18 030300632 4 57
010810816 4 29 023100008 2 25 030300632 13 43
010810816 9 3 023100008 3 34 030303532 4 58
010810816 12 40 023100008 9 8 030303532 13 44
010810820 1 7 023100008 11 6 031100008 3 9
010810820 2 17 023100008 12 39 031109008 1 43
010810820 3 31 023100008 13 8 031310815 8 34
010810820 4 2 023100008 13 12 031310845 2 27
010810820 4 6 023100008 13 28 034109055 6 5
010810825 7 22 026100006 3 27 034109056 6 21
010810835 8 52 026100006 4 43 034109060 4 22
010810840 7 11 026100006 8 41 034109094 5 57
010810845 14 21 026100008 1 4 036100012 4 10
011150612 1 13 026100008 3 8 036100012 4 36
011310612 15 11 026100008 4 12 036100012 5 64
011310616 4 26 026100008 4 31 036100012 13 21
011310660 4 42 026100008 8 35 036100015 4 50
011510812 2 7 026100008 12 13 036100015 12 28
011510812 2 12 026100008 13 51 036100015 13 36
011510816 2 14 026100008 15 22 036100015 15 8
011510820 6 20 026100008 15 26 036100020 6 25
011510825 7 13 026100010 1 25 036100020 6 28
011510860 4 30 026100010 1 35 036100020 11 22
011511030 1 23 026100010 1 40 036100055 13 4
011511030 2 2 026100010 2 3 036500028 15 4
011511220 4 55 026100010 6 10 036500035 4 51
011511220 13 41 026100010 15 27 036500035 6 3
011511225 11 27 026109010 15 19 036500035 12 7
011511225 14 29 026109018 4 54 036500035 12 33
015100620 3 26 026109018 11 26 036500035 13 37
015300508 11 35 026109018 13 40 036500047 6 19
015300512 15 16 026109018 14 28 036800007 8 23
015300614 4 52 026109035 5 61 036800009 8 20
015300614 13 38 026109103 2 6 040106001 14 9
015300820 1 6 026109103 2 11 040106004 6 24
020500010 8 16 026109103 2 13 040106201 5 59
020700008 4 15 026109103 11 5 040106202 5 60
020700008 4 21 026109103 13 27 040106204 5 62

29




NUMERICAL PARTS INDEX

BAESIERS

MARES MNES |[REES MARES MES |[RHEES MARES MES |[REES
PARTS No. FIG .No.| Key No. PARTS No. FIG .No.| Key No. PARTS No. FIG .No.| Key No.
040106204 6 17 399113620 1 5 A22650330 4 41
040136202 12 4 399113630 1 12 A22710130 5 20
040136205 7 5 399232970 13 11 A22710140 5 21
040146005 5 58 399340060 8 15 A22760120 5 4
040146200 4 37 498510260 11 12 A22890152 5 1
040146200 13 22 A00810850 10 6 A22890153 5 2
040146202 4 48 A00870390 9 11 A22890154 5 3
040146202 6 1 A10010490 1 1 A22890156 5 5
040146202 12 30 A10410100 1 2 A22890157 5 6
040146202 13 34 A12110010 8 28 A22890158 5 7
040146902 14 18 A12250050 8 30 A22890159 5 8
040146903 14 11 A12260020 8 31 A22890160 5 9
042530304 11 10 A20150930 1 21 A22890161 5 10
048100010 5 66 A20151020 1 19 A22890162 5 11
050202230 11 33 A20410340 1 17 A22890163 5 12
050203115 15 7 A20410360 1 18 A22890164 5 13
050209074 1 29 A22000321 5 70 A22890165 5 14
050209140 12 32 A22000350 14 30 A22890166 5 15
050301115 4 45 A22010030 4 1 A22890174 5 23
050301115 13 31 A22110400 15 1 A22890175 5 24
050301122 13 50 A22140070 4 5 A22890176 5 25
052400160 7 8 A22160220 14 1 A22890177 5 26
052400530 14 25 A22160250 14 17 A22890178 5 27
060609002 1 30 A22210370 14 6 A22890180 5 29
060609002 11 13 A22210400 14 2 A22890181 5 30
060609002 12 20 A22210410 6 4 A22890182 5 31
060609002 14 23 A22210450 4 46 A22890184 5 33
060609006 1 31 A22210450 13 32 A22890185 5 34
060609006 15 13 A22210460 4 59 A22890186 5 35
080109163 4 27 A22210470 13 46 A22890187 5 36
080109163 13 17 A22230020 13 47 A22890188 5 37
090509003 10 3 A22260920 6 16 A22890189 5 38
090509004 10 4 A22261030 4 44 A22890191 5 40
198636090 6 18 A22261030 13 30 A22890192 5 41
198636090 11 11 A22261041 11 8 A22890193 5 42
336150020 7 17 A22261051 11 9 A22890194 5 43
385102270 9 1 A22310590 14 24 A22890195 5 44
390198361 8 48 A22310600 14 7 A22890196 5 45
390199530 3 22 A22310610 14 4 A22890197 5 46
398110110 3 32 A22310620 14 10 A22890198 5 47
398118020 3 4 A22310630 6 29 A22890199 5 48
398120360 3 16 A22310640 6 30 A22890200 5 49
398123370 3 2 A22310650 6 22 A22890201 5 50
398180580 8 19 A22310660 6 6 A22890202 5 51
398180671 3 33 A22310670 6 14 A22890203 5 52
398180720 2 29 A22360330 4 56 A22890204 5 53
398181100 3 12 A22360330 13 42 A22890205 5 54
398211210 4 20 A22550090 4 18 A22890206 5 55
398211210 8 43 A22550100 13 9 A22890207 5 56
398460040 11 3 A22550110 4 28 A22890208 5 63
398460050 11 21 A22560241 11 31 A22890222 5 18
398510400 4 34 A22560251 11 32 A22890223 5 19
398510400 13 19 A22600410 4 33 A22890227 5 32
398750130 10 5 A22600420 13 18 A22890228 5 16
398750220 8 38 A22610320 4 8 A22890242 5 17

30




NUMERICAL PARTS INDEX

BAESIERS

MARES MNES |[REES MARES MES |[RHEES MARES MES |[REES
PARTS No. FIG .No.| Key No. PARTS No. FIG .No.| Key No. PARTS No. FIG .No.| Key No.
A22890243 5 39 A50710330 8 45 A82410270 2 16
A22890252 5 71 A70010781 11 44 A90110190 3 17
A22890253 5 72 A70010951 11 45 A90110220 3 18
A22890254 5 73 A70110460 11 37 A90360291 3 19
A22890255 5 74 A70151500 11 7 A90360300 8 47
A22890256 5 75 A70200180 15 35 A90360310 11 46
A22910240 14 14 A70250200 15 29 A90360370 14 31
A22910250 5 67 A70320180 12 15 A90610460 3 21
A22910280 5 22 A70320210 15 21 A90610470 3 20
A22910290 5 69 A70360040 15 31 A90610470 13 54
A22990200 1 26 A70370130 15 30 A90630080 11 47
A22990250 14 16 A70430281 11 41 A95520010 10 2
A24100691 8 17 A70430291 11 41 A95680040 10 1
A24100701 8 18 A70430301 11 41 A98120051 11 28
A24100780 2 26 A70430311 11 41 A98120520 8 10
A24210150 8 22 A70430550 11 41 A98120780 8 24
A24220080 14 8 A70430560 11 41 A98120920 2 23
A24260190 4 11 A70430570 11 41 A98120930 13 48
A24370050 2 22 A70430580 11 41 A98121050 14 22
A30460480 7 18 A70610170 11 38 A98121050 15 12
A34040020 8 53 A70610180 11 39 A98121070 2 32
A34350610 8 1 A72010670 12 24 A98180220 8 50
A34350690 8 2 A72010690 12 25 A98180260 8 4
A34350710 8 49 A72010650 12 23 A98220100 11 24
A34450380 8 9 A72010710 2 5 A98220100 14 27
A34470240 8 54 A72010710 2 10 A98220181 8 25
A36000350 7 14 A72010720 12 34 A98220220 2 30
A36020020 7 2 A72110530 2 31 A98220220 13 29
A36100370 7 15 A72110640 12 1 A98221080 4 7
A36130010 7 25 A72110660 12 21 A98221090 7 23
A36130270 7 16 A72110680 12 22 A98221110 1 38
A36260191 7 3 A72110700 12 26 A98221220 11 18
A36260200 7 4 A72160880 12 8 A98221230 5 28
A36260230 7 12 A72160890 12 9 A98230890 8 26
A36310180 7 1 A72160960 12 35 A98230910 8 33
A36380030 7 19 A72160970 12 36 A98231020 8 27
A44101530 2 1 A72170060 12 38 A98231030 8 29
A44400280 2 8 A72460220 12 2 A98231040 1 44
A46100090 9 12 A72460430 12 27 A98231060 8 51
A46210030 8 42 A74101351 11 1 A98460090 15 6
A46500020 1 11 A74251151 11 2 A98530140 7 9
A46500220 9 4 A74350490 15 14 A98530240 14 20
A46520270 9 9 A74350500 15 15 A98530250 6 2
A46530530 8 39 A74350510 11 4 A98530290 12 6
A46600070 9 5 A74460030 15 25 A98560540 6 15
A46650280 9 7 A76200300 2 15 A98560550 14 5
A46650290 9 2 A76240070 1 42 A98560590 15 2
A50160560 1 27 A76350200 13 1 A98611500 4 53
A50160640 13 49 A76350210 13 2 A98611500 13 13
A50260260 3 10 A76370010 2 24 A98611500 13 39
A50310540 3 1 A82010420 3 35 A98611510 4 38
A50310550 3 14 A82110370 3 23 A98611510 13 23
A50320090 3 3 A82140181 3 24 A98611760 4 23
A50540160 1 32 A82270290 3 29 A98760020 1 14
A50550490 3 6 A82360320 3 25 A98760020 9 10

31




NUMERICAL PARTS INDEX

BAESIERS

MARES MNES |[REES MARES MES |[RHEES MARES MES |[REES
PARTS No. FIG .No.| Key No. PARTS No. FIG .No.| Key No. PARTS No. FIG .No.| Key No.
A98760030 8 37 A99431980 6 9
A99210681 13 3 A99432020 8 14
A99210720 15 5 A99432030 12 12
A99230080 8 5 A99432070 7 21
A99230140 4 9 A99432260 4 4
A99230140 4 35 A99432270 2 21
A99230140 13 20 A99432280 13 16
A99230200 12 29 A99432290 13 5
A99230200 15 9 A99432290 13 10
A99230240 11 25 A99432300 13 26
A99231230 11 15 A99432310 1 39
A99231580 6 23 A99432320 15 17
A99231590 6 27 A99432330 11 14
A99231620 7 6 A99432340 11 16
A99231630 7 7 A99432351 11 29
A99231660 14 19 A99432360 15 28
A99231890 4 32 A99432370 15 20
A99231890 13 52 A99432490 11 34
A99231900 13 14 A99460230 12 19
A99231910 4 49 A99460260 15 24
A99231910 13 35 A99460280 4 19
A99231930 11 23 A99460290 11 19
A99231930 14 26 A99460300 11 43
A99231940 11 36 A99460310 15 34
A99231950 15 18 A99480140 3 11
A99231980 7 24 A99480310 11 42
A99231991 13 6 A99480340 11 40
A99232000 13 7 A99570200 8 6
A99232080 7 20 A99570210 8 8
A99232150 15 32 A99570230 14 12
A99232160 15 33 A99580070 8 32
A99232170 15 3 A99610790 6 26
A99232180 12 5

A99232190 3 30

A99240200 12 17

A99240210 8 13

A99240920 2 4

A99240920 2 9

A99240920 6 13

A99240930 14 3

A99240940 4 39

A99240940 13 24

A99240950 12 31

A99241010 4 24

A99241020 11 30

A99241040 15 10

A99280190 1 15

A99280190 4 16

A99280200 1 16

A99280200 4 17

A99280220 12 3

A99430060 12 37

A99430420 1 22

A99431460 8 7

A99431840 12 16

32




